



NATURAL GEMSTONE REPORT

Report Number AGLC2109000572
Test Date September 27, 2021
Species Natural Corundum
Variety Pink Sapphire



Photograph of tested gem not in actual size

Weight 2.03ct
Dimensions 8.30x6.26x4.51mm
Shape & Cut Oval-Mixed
Color Vivid Pink
Comment No indication of thermal treatment



Chathurangani

A.S.M. CHATHURANGANI
BSC (HONS), SP (MINERAL PROCESSING TECHNOLOGY),
D-GEM (SL), MGA (SL)

F.A.M. Afeef

F.A.M. AFEEF
GIA GRADUATE GEMOLOGIST
GIA ALUMNI ACTIVE MEMBER

GIA[®]
ALUMNI ASSOCIATION
MEMBER



Query code:6243

AGL COLOMBO LAB

No.15, Station Road, Colombo 04, Sri Lanka
Tel.+94 11 2595355

AGL ANTWERP LAB

Hoveniersstraat 22 - 2018 Antwerp - Belgium
Antwerp Diamond Centre.
Tel.+32 (0) 3283 4202

GEMSTONE REPORT CHECK

Check your gemstone report online:
www.aglatwp.com

SHANGHAI REPRESENTATIVE OFFICE

3rd Floor, No. 81, Lishui Road, HuangPu District,
Shanghai.
Tel.+86 (021) 6029 8251